Grizzly G0554Z Owner's Manual: Accessories

14" x 40" gear-head floor lathe.
Hide thumbs

Advertisement

1201-2
1204
1201
1208
1215
1231
REF
PART #
DESCRIPTION
961
P0554Z0961
SHEAR PIN 5 X 40
1201
P0554Z1201
3-JAW CHUCK ASSEMBLY 6"
1201-1 P0554Z1201-1 3-JAW BOTTOM (QTY 1)
1201-2 P0554Z1201-2 3-JAW TOP (QTY 1)
1202
P0554Z1202
4-JAW CHUCK ASSEMBLY 8"
1203
P0554Z1203
FACEPLATE 12
1204
P0554Z1204
FOOT PAD
1205
P0554Z1205
LEVELING BOLT M12-1.75 X 50
1206
P0554Z1206
THIN HEX NUT M12-1.75
1207
P0554Z1207
TOOLBOX
1208
P0554Z1208
4-JAW CHUCK KEY
1209
P0554Z1209
OIL CAN
1210
P0554Z1210
TAPERED SLEEVE MT#5-MT#3
1211
P0554Z1211
WRENCH 9/11
1212
PWR1012
WRENCH 10/12
1213
PWR1214
WRENCH 12/14
1214
PWR1417
WRENCH 14/17
1215
P0554Z1215
SPINDLE LOCK KEY
Model g0554z (Mfg 01/09+)

Accessories

1201-1
1205
1206
1209
1233
961
1232
1230
1229
1202
1210
1217
1226
1227
1228
REF
PART #
DESCRIPTION
1217
P0554Z1217
DEAD CENTER MT#3 CARBIDE TIP
1218
PAW02.5M
HEX WRENCH 2.5MM
1219
PAW03M
HEX WRENCH 3MM
1220
PAW04M
HEX WRENCH 4MM
1221
PAW05M
HEX WRENCH 5MM
1222
PAW06M
HEX WRENCH 6MM
1223
PAW08M
HEX WRENCH 8MM
1224
PSDF2
SCREWDRIVER FLAT #2
1225
PSDP2
SCREWDRIVER PHILLIPS #2
1226
P0554Z1226
CHANGE GEAR 30T
1227
P0554Z1227
CHANGE GEAR 32T
1228
P0554Z1228
CHANGE GEAR 35T
1229
P0554Z1229
CHANGE GEAR 40T
1230
P0554Z1230
CHANGE GEAR 48T
1231
P0554Z1231
3-JAW CHUCK KEY
1232
P0554Z1232
4-WAY TOOL POST WRENCH
1233
P0554Z1233
DEAD CENTER MT#3 HSS
1203
1207
1211
1212
1213
1214
1218
1219
1220
1221
1222
1223
1224
1225
-97-

Advertisement

   Related Manuals for Grizzly G0554Z

Comments to this Manuals

Symbols: 0
Latest comments:
  • teddy martin Feb 06, 2017 03:25:
    where can I get one of these carriage stops at g4003